



Material Test Results

2/6 Kilowatt Court, Ulverstone, Tas 7315

Ph (03) 6334 0834

ACN 623 420 226

Client	Gaspersic Contracting	
Project	Quality Assurance Testing	
Location	Snake Ridge	
Project No	RE058/22/3U	
Sample No	U22/1066b	
Date Received	23/11/2022	
Date Tested	24-29/11/2022	
Sample Identification	LSRB #2	
Sampled By	Client - Tested As Received	
Sample Description	Crushed Rock Screenings	
Test Report No	RE058/22/3U/AE	
Test Description	Details	Results
Los Angeles Value AS 1141.23	Test Grading	A
	Los Angeles Value	36
	Remarks	
 Accredited for compliance with ISO/IEC 17025 - Testing WORLD RECOGNISED ACCREDITATION Laboratory Accreditation No 20328  Approved Signatory (M.I. Ansell) 1/12/2022 Date of Issue		